TIR

RAEAEAMDIEERER ST

Taiwan Textile Research Institute E &
= EA 2 ORIGINAL
BE 2010.08.03 4t B 2010.07.23 "ik“%\ ’%& =
Date: Date of Receipt: TEST REPORT
#HEske  TAFIGI30 # g 1 e B# CUDRXFRE 2= &
ReportNo..__ Quantity: Page Order/Pages: Ref. No.:
dpodngs  BESRBZEAIRAF(T6245) Rekdan SRR
Report Title: Ttem:
w407 AT DY) P 3
Address: —
% B H H ® OB B BN R
SHER S 100% Polyester CNS 2339 L3050-1987
[iipsast: gete) 4-5 CNS 1494 13027-1999
s H%EE 4-5 A-1
it 4-5
KRR ~F ML | +0.9 CNS 13752 1.3243-1996
(%) A +0.3 G 104 Hjs
TR 8(D) F 915(1 ONS 13752 13243-1996 |
i 32.8 6.7.1
ERaicy RIT 37.0 CNS 13752 13243-1996 6.8
(/) el | 50.0
| AR (REHE[E g/ 1f) { 164.6 CNS 13752 13243-1996
: 6.4.2
HE R (min) 175 CNS 13752 1.3243-1996
: 6.36. 1A
(1) 20 2°C
(2)12FE 65t SR.H.
W 7K e #em 133 CNS 13752 13243-1996
| (mm) i 119 6.37.1B
Kz K (sec) 0.6 CNS 13752 13243-1996
. 6.37.1A
i IREFEE BRI R B b7k R B R 30 C 5l -
U FRIHE -
e IREREEPTIRIEAREE B RR  34285 HEEEIREETAT
. AR ERE A EREREARLSEETHETRE -

Mt LARSEHMEITE T
Note:

SRERRAE—EAR -

This report is only responsible for the submitted

sample(s), which will be kept for one month period.
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This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
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The test report should not be used for public
and commercial promotiorn.
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Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng City, Taipei County 23674, Taiwan (R. 0. C.)
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